
THE SOCIALIST REPUBLIC OF VIET NAM 
DONG NAI PEOPLE’S COMMITTEE 
 
 
 
 
 

 

  THE SOCIALIST REPUBLIC  
OF VIET NAM 

PREPARATORY STUDY PHASE II 
FOR 

DONG NAI WATER ENVIRONMENT  
IMPROVEMENT PROJECT  

 (Sewerage and Drainage Sector) 
 
 
 

FINAL REPORT 
 
 
 
 
 
 
 
 
 
 

MAY 2011 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
 

NIHON SUIDO CONSULTANTS CO., LTD.  
NIPPON KOEI CO., LTD. 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

CURRENCY RATES (effective as of February 2011) 
 1 VND  ＝     0.00436 ¥ 
 1 US$   ＝ 18,945    VND 
 1 US$   ＝    82.6 ¥ 



Location of Dong Nai Province

Location of Bien Hoa City

Location Map



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
[...]
BOD5 : 36 g/capita/day / 171 l/capita/day × 1,000 = 211 mg/l 

SS   : 41g/capita/day / 171 l/capita/day × 1,000  = 240 mg/l 

T-N :  7g/capita/day / 171 l/capita/day × 1,000  = 41 mg/l 

T-P : 1.1g/capita/day / 171 l/capita/day × 1,000  = 6.4 mg/l 

               Note) unit sewage flow (2030), including infiltration  

= (165 l/capita/day × 80% × 100%) × 1.3 

= 171 l/capita/day 

 

(3) Design Domestic Sewage Quality 

The study team has adopted the following concentrations for the design of the treatment plant. 

 

BOD5:     200  mg/l 
SS   :     250  mg/l 

Based on M/P and F/S 

T-N  :      41  mg/l 
T-P  :       6.4 mg/l 

Based on typical sewage characteristics in Japan 1970.  

 

4.5.3 Sewage Treatment Process 

(1)   Design Considerations for Sewage Treatment Plant (STP) 

Three factors must be considered when designing the treatment plant: 

- Effluent quality 



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
(Sewerage and Drainage Sector)                                              FINAL REPORT 
 

4 - 15 

- Capacity  

- Buffer zone 

 

1) Effluent Quality 

Required effluent quality is identified in the Environmental Impact Assessment (EIA) report of the 

project on sewerage and sewage treatment for Bien Hoa City in Phase I approved at October 2008. 

Effluent must meet discharge limits specified in the National technical regulation on domestic 

wastewater (QCVN 14-2008/BTNMT). The regulations are indicated in Table 4.5.10. 

 

Table 4.5.10 National Technical Regulation on Domestic Wastewater 
No. Item Unit A B 
1. pH  5 – 9 5 – 9 
2. BOD5 (20 oC)  mg/l 30 50 
3. Total suspended solids (TSS) mg/l 50 100 
4. Total dissolved solids (TS) mg/l 500 1,000 
5. Sulfide (H2S) mg/l 1 4 
6. Ammonia nitrogen (NH4

+-N) mg/l 5 10 
7. Nitrate nitrogen (NO3

--N) mg/l 30 50 
8. Mineral oil, vegetable oil mg/l 10 20 
9. Total surface-active substances mg/l 5 10 

10. Phosphate phosphorus (PO4
3--P) mg/l 6 10 

11. Total coliforms MPN/100ml 3,000 5,000 
Note: A: apply for discharge into the resource which is used to Water treatment plant 

 B: apply for discharge into the resource which isn't used to Water treatment plant 

Source: EIA Report, QCVN 14-2008/BTNMT 

 

Effluent from the STP will be discharged at upstream of the Water Supply intake for Ho Chi Minh 

City therefore the effluent quality must as a minimum meet the requirements for category “A”.  

 

According to Vietnamese Standard TCVN 7222:2002, the STP should remove more than 85% of 

the BOD and SS. The standard also provides guidance for selecting the appropriate level of 

treatment to achieve desired effluent quality (Table 4.5.11). Based on the standard a secondary 

treatment process is required. The 30 mg/l limit for TSS in TCVN 7222:2002 is more stringent 

than the discharge limit identified in the EIA and is therefore adopted for project design. 

 

Table 4.5.11 Quality of the Typical Parameter in the Treated Domestic Sewage 
Parameter Preliminarily treated 

sewage – Level 1 
Treated sewage – Level 2 Treated sewage – Level3 

(1) (2) (3) (4) 
pH 6 to 9 6 to 9 6 to 9
BOD (mg/l) 100 to 200 10 to 30 5 to below 10
Total SS (mg/l) 100 to 150 10 to 30 5 to below 10
Total N (mg/l) 20 to 40 15 to 30 3 to 5
Total phosphor (mg/l) 7 to 15 5 to 12 1 to 2
Note: Quality level of the Treated Sewage- Level 3 in the column 4 is the result of advance, complex treatment 
process. Encourage investment and apply this technology.    

Source: TCVN 7222:2002 

 



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
(Sewerage and Drainage Sector)                                              FINAL REPORT 
 

4 - 16 

2) STP Capacity 

The design flow for STP2 is shown in Table 4.5.12. 

 

Table 4.5.12 Design Sewage Flow of STP2 
Design Sewage Flow Unit 2020  

(Entire Service Area) 
2020  

(Priority Area) 
Design Capacity of 

STP2* 
Daily Average Flow m3/day 81,400 31,500 42,000 
Design (Wet Weather) Flow m3/day 91,500 41,500 52,000 
Peak (Hourly Maximum) Flow** m3/day 128,100 56,200 72,800 

* Peak flow of design capacity is decided by rate of flow for entire service area. Daily average flow of design capacity is calculated by the 

desigen flow (52,000m3/day) without rainwater. 

** Calculation sheets are shown in Appendix 5-B. 

 

The design capacity is decided by following reasons. 

 

The proposed treatment plant will have an ultimate design capacity of 52,000 m3/day as identified 

in the Master Plan and approved EIA. According to the Master Plan excess flows would be 

pumped to STP3 however it might be possible to treat some of the excess flow at STP2 by 

modifying or expanding the process. 

 

The flow regime at STP2 and the quality of sewage will be influenced by wet weather inflow from 

the combined sewer area. According to TCVN 7957:2008, intercepted wet weather flows should 

not by-pass treatment. Wet weather flows can be processed through secondary biological treatment 

if the volume is not more than 10 - 20% of the dry weather flow. In this study the amount of storm 

water intercepted in 2020 (Priority Area) would be about 32%, but in 2030 (Entire Service Area) 

the amount would be about 12%. Therefore it is assumed that all wet weather flow will pass 

through the secondary process. This concept has been applied at Binh Hung STP in Ho Chi Minh 

City which also has a combined sewer system. 

 

TCVN 7957:2008 specifies that the peaking factor coefficient applied to the daily average flow 

should be between 1.15 and 1.30. As discussed in Section 4.5.1 the Study Team has selected a 

peaking factor of 1.15. Since the design wet weather flow to STP2 includes 12% of rain water, the 

fluctuation in the daily average flow during wet weather is 1.29 (1.15×1.12). This is almost equal 

to the maximum peaking coefficient (1.30) in TCVN 7957:2008.  

 

Therefore, the hydraulic capacity of the STP2 is determined on the basis of wet weather flow and a 

peaking factor of 1.15.  

 

3) Buffer Zone 

The size of the buffer zone around the STP is determined by QCVN-07:2010/BXD. The 

regulations are shown in Table 4.5.13. 



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
(Sewerage and Drainage Sector)                                              FINAL REPORT 
 

4 - 17 

Table 4.5.13 National Technical Regulation on Domestic Wastewater 
Buffer zone (m) base on capacity (×1000m3/day) 

No. Items 
< 0.2 0.2 － 5 5 － 50 >50 

1. Pumping Station 15 20 25 30
2. Sewage treatment plant  

a. Physical treatment (combine with Sludge drying 
bed) 

100 200 300 400

b. Biological treatment (combine with Sludge 
drying bed) 

100 150 300 400

c. Biological treatment without Sludge drying bed 
(combine with Sludge drying equipment, Sludge 
treated equipment) 

10 15 30 40

d. Underground sewage filter yard 100 150 300 500
e. Sewage farming 50 200 400 1,000
f. Biological pond 50 200  
g. Sewage Oxidation channel 50 150  

Source: QCVN-07:2010/BXD 

 

The capacity of STP2 is 52,000 m3/day, the treatment process does not have a sludge drying bed 

therefore the required buffer zone is 40m.  

 

(2) Sewage Treatment Process for STP 

The selection of a an appropriate sewage treatment process is discussed taking the following 

factors into account; 

- Required removal efficiency 

- Footprint of the facilities compared to the area available 

- Ease of operation and maintenance  

- Construction cost 

- Operation and Maintenance cost 

 

The selection of a sewage treatment process is carried out in two stages. In the first stage, 

appropriate processes are screened using a qualitative evaluation of removal efficiency, space 

requirements and ease of O&M. In the second stage, processes selected in the first stage are 

evaluated quantitatively by comparing the construction, operation and maintenance costs. 

 

1) Qualitative Evaluation of Sewage Treatment Process 

a) Treatment Methods 

Treatment methods in use and identified in planning studies in Viet Nam are identified in Table 

4.5.14. 

 



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
(Sewerage and Drainage Sector)                                              FINAL REPORT 
 

4 - 18 

Table 4.5.14 Existing and Planned STP in Viet Nam 

No. STP Name Location Treatment Methods 
Capacity 
(m3/day) 

Donor Conditions 

1 Truc Bach STP Hanoi 
Anaerobic-anoxic-oxic 

Activated Sludge  
3,000 m3/day JBIC Operation 

2 Kim Lien STP Hanoi 
Anaerobic-anoxic-oxic 

Activated Sludge  3,700 m3/day JBIC Operation 

3 Van Tri STP Hanoi Conventional Activated Sludge 50,000 m3/day GOV Operation 

4 Ha Long STP  
Ha Long 

City Sequencing Batch Reactor 3,500 m3/day  WB Operation 

5 
Hoa Lac Hi-Tech 
Industrial Zone STP 

Ha Tay 
province Conventional Activated Sludge 6,500 m3/day GOV 

Finished 
Construction

6 Vinh Yen Town STP 
Vinh Phuc 
Province Conventional Activated Sludge 5,000 m3/day JBIC 

Construction 
Tender 

7 Lien Chieu STP 
Da Nang 

City 
Conventional Activated Sludge 62,900 m3/day

METI 
(Japan) 

Before detailed 
design 

8 Binh Hung STP 
Ho Chi 

Minh City 
Conventional Activated Sludge 141,000 m3/day JBIC Operation 

9 Thu Dau Mot STP 
Binh Duong 

Province Sequencing Batch Reactor 17,650 m3/day JBIC 
Under 

Construction

10 Bay Mau STP Hanoi Conventional Activated Sludge 13,300 m3/day JBIC 
Under 

Construction 

11 Vinh Niem STP 
Hai Phong 
Province Conventional Activated Sludge 36,000 m3/day JBIC 

Under 
Construction 

12 
North Thang Long 
STP Hanoi Conventional Activated Sludge 42,000 m3/day JBIC Operation 

13 Thuy An STP Hue City Conventional Activated Sludge 20,000 m3/day JBIC 
Before detailed 

design 

 

In other tropical countries, the upflow anaerobic sludge blanket (UASB) process is often used 

because it requires less energy and has a smaller footprint. However, UASB effluent has BOD5 

above the normally acceptable limit of 50 mg/l and is anoxic. UASB is usually combined with a 

trickling filter or polishing pond to achieve good quality effluent.  

 

The following 5 types of treatment processes are evaluated by the Study Team: 

- Aerated Lagoon 

- Oxidation Ditch 

- Conventional Activated Sludge 

- Sequencing Batch Reactor 

- UASB +trickling filter 

 

b)  Required Removal Efficiency 

The required removal efficiency is calculated based on the designed influent quality and the 

required effluent quality. The required removal efficiency is presented in Table 4.5.15. 

 



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
(Sewerage and Drainage Sector)                                              FINAL REPORT 
 

4 - 19 

Table 4.5.15 Calculation of Required Removal Efficiency 

  
Influent 
Quality 

Including 
recycle flow 

Design Influent 
Quality 

Effluent 
Standard*2 

Required Removal 
Efficiency 

BOD 200  mg/l  255  mg/l 260 mg/l 30 mg/l 88.5%
SS 250  mg/l  312  mg/l 320 mg/l 30 mg/l 90.6%
T-N*1 41  mg/l  52  mg/l 60 mg/l 30 mg/l 50.0%
T-P 6.4 mg/l  7.5 mg/l 9 mg/l 6 mg/l 33.3%

*1: T-N of Effluent Standard means nitrate-nitrogen (NO3
--N). 

*2: Source: QCVN14-2008 / BTNMT and TCVN7222:2002 

 

The discharge limit for ammonia nitrogen (NH4
+-N) is determined by QCVN14-2008 / BTNMT. 

Ammonia nitrogen must be reduced to less than 5mg/l by nitrification, denitrification, and 

assimilation. 

 

 c)  Required Facilities and Site Area 

The site for the STP2 has already been selected and expropriation of households has been 

approved. The total area available is 93,400 m2. A 40 m buffer zone is required when the 

biological treatment without sludge drying bed is selected as treatment process. Therefore, the area 

available for the STP is 50,400m2 (280m×180m). 

 

 d) Qualitative Analysis 

The five treatment methods are evaluated qualitatively using a design flow of 52,000m3/day. The 

results are summarized in Table 4.5.16. 

 

Based on the evaluation, three treatment methods are rejected for the following reasons.  

- Aerated Lagoon: The required removal efficiency for BOD5, SS and T-P is not satisfied and the 

site is too small. 

- Oxidation Ditch: The site is too small. 

- UASB + Trickling filter: The required removal efficiency for ammonia nitrogen is not satisfied 

because this method cannot nitrify (Oxidization of ammonia by aeration). 

 



PREPARATORY STUDY PHASE II FOR DONG NAI WATER ENVIRONMENT IMPROVEMENT PROJECT   
(Sewerage and Drainage Sector)                                              FINAL REPORT 
 

4 - 20 

1.
 A

er
at

ed
 L

ag
oo

n
(F

ac
ul

ta
tiv

e)
2.

 O
xi

da
tio

n 
D

itc
h

3.
 C

on
ve

nt
io

na
l A

ct
iv

at
ed

S
lu

dg
e 

(C
A

S)
4.

 S
eq

ue
nc

in
g 

B
at

ch
 R

ea
ct

or
5.

 U
A

SB
 +

 T
ri

ck
lin

g 
Fi

lt
er

(T
.F

.)

S
ew

ag
e 

is
 p

ur
if

ie
d 

by
 o

xi
da

ti
on

 o
f

ae
ro

bi
c 

ba
ct

er
ia

 a
ct

iv
at

ed
 b

y
ox

yg
en

 s
up

pl
y 

th
ro

ug
h 

al
ga

e 
or

an
ae

ro
bi

c 
ba

ct
er

ia
.

Se
w

ag
e 

is
 c

ir
cu

la
te

d 
to

ge
th

er
 w

it
h

ac
ti

va
te

d 
sl

ud
ge

 a
nd

 c
on

ta
in

ed
or

ga
ni

c 
su

bs
ta

nc
e 

is
 a

bs
or

be
d 

an
d

as
si

m
il

at
ed

 b
y 

ac
ti

va
te

d 
sl

ud
ge

.

S
ew

ag
e 

fl
ow

s 
do

w
n 

 to
ge

th
er

 w
it

h
ac

ti
va

te
d 

sl
ud

ge
 a

nd
 c

on
ta

in
ed

or
ga

ni
c 

su
bs

ta
nc

e 
is

 a
bs

or
be

d 
an

d
as

si
m

il
at

ed
 b

y 
ac

ti
va

te
d 

sl
ud

ge
.

T
he

 f
ou

r 
pr

oc
es

se
s 

of
 (

1)
 I

nf
lo

w
,

(2
) 

A
er

at
io

n,
 (

3)
 S

ed
im

en
ta

ti
on

,
(4

) 
E

ff
lu

en
t a

nd
 s

lu
dg

e 
dr

ai
ni

ng
ar

e 
oc

cu
rr

ed
 in

 th
e 

on
e 

ta
nk

.

S
ol

id
s 

of
 s

ew
ag

e 
se

tt
le

s 
an

d 
it

 is
an

ae
ro

bi
c 

di
ge

st
ed

 in
 U

A
S

B
(U

pf
lo

w
 A

na
er

ob
ic

 S
lu

dg
e

B
la

nk
et

) 
ta

nk
, a

nd
 n

it
ri

fi
ca

te
d 

an
d

pu
ri

fi
ed

 in
 T

ri
ck

li
ng

 F
il

te
r.

B
O

D
 : 

70
%

B
O

D
 : 

90
-9

5%
B

O
D

 : 
90

-9
5%

B
O

D
 : 

90
-9

5%
B

O
D

 : 
85

-9
5%

S
S

   
  :

 7
0%

S
S

   
  :

 9
0-

95
%

S
S

   
 : 

90
-9

5%
S

S
   

 : 
90

-9
5%

S
S

   
 : 

70
-9

0%
T

-N
 : 

40
-5

0%
T

-N
 : 

70
%

 o
ve

r
T

-N
 : 

60
%

*
T

-N
 : 

70
%

 o
ve

r
T

-N
 : 

30
-4

0%
T

-P
 : 

20
-3

0%
T

-P
 : 

30
%

T
-P

 : 
30

-4
0%

T
-P

 : 
30

-4
0%

T
-P

 : 
30

%
It

 is
 u

ns
at

is
fa

ct
or

y 
ab

ou
t B

O
D

, S
S

an
d 

T
-P

.
It

 is
 s

at
is

fa
ct

or
y 

ab
ou

t a
ll

 it
em

s.
It

 is
 s

at
is

fa
ct

or
y 

ab
ou

t a
ll

 it
em

s.
It

 is
 s

at
is

fa
ct

or
y 

ab
ou

t a
ll

 it
em

s.
It

 is
 u

ns
at

is
fa

ct
or

y 
ab

ou
t S

S
 a

nd
T

-N
.

N
ot

 s
at

is
fi

ed
Sa

ti
sf

ie
d

Sa
ti

sf
ie

d
Sa

ti
sf

ie
d

N
ot

 s
at

is
fi

ed

21
.6

 h
a

7.
1 

ha
3.

6 
ha

5.
2 

ha
5.

4 
ha

N
ec

es
sa

ry
 f

or
 b

ig
ge

r 
sp

ac
e

N
ec

es
sa

ry
 f

or
 b

ig
ge

r 
sp

ac
e

E
no

ug
h 

sp
ac

e
P

os
si

bl
e 

to
 a

rr
ag

e 
fa

ci
lit

es
P

os
si

bl
e 

to
 a

rr
ag

e 
fa

ci
lit

es

V
er

y 
S

ta
bl

e
V

er
y 

St
ab

le
S

ta
bl

e
N

ot
 S

ta
bl

e
N

ot
 S

ta
bl

e

O
&

M
 is

 e
as

y 
si

nc
e 

th
er

e 
is

 s
im

pl
e

eu
ip

m
en

t.
S

lu
dg

e 
tr

ea
tm

en
t f

ac
il

it
y 

in
 n

ot
ne

ed
ed

.

O
pe

ra
ti

on
l t

ec
hn

iq
ue

 is
 e

as
ie

r
th

an
 th

at
 o

f 
C

A
S

 m
et

ho
d.

G
an

er
at

ed
 s

lu
dg

e 
vo

lu
m

e 
is

 s
m

al
l.

R
el

at
iv

el
y 

hi
gh

 O
&

M
 te

ch
ni

qu
e 

is
re

qu
ir

ed
 b

ec
au

se
 la

rg
e 

bl
ow

er
s 

ar
e

in
st

al
le

d.
T

he
 s

ys
te

m
 h

as
 a

n 
re

la
ti

ve
ly

st
ab

le
op

er
at

io
n 

 w
he

n 
ra

in
 g

o 
in

to
S

T
P

 b
ec

au
se

 p
ri

m
ar

y
se

di
m

en
ta

ti
on

 ta
nk

 w
or

ks
 a

s 
a

bu
ff

er
 ta

nk
 f

or
 f

lu
ct

ua
ti

on
 o

f 
fl

ow
.

H
ig

h 
O

&
M

 te
ch

ni
qu

e 
is

 r
eq

ui
re

d
be

ca
us

e 
la

rg
e 

bl
ow

er
s,

 m
an